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Manufacturer Shenzhen Everwin Tech Co., Ltd.

)& 7 YT IR SRR R AR

Address of manufacturer 4F, Buliding 1, No.1 Lianwei Street, South Dalang Road, Longhua

1) 345 g H kil Office, Longhua New District, Shenzhen
FYIFTBEE R e TR REKERE 1 5 141

Factory Shenzhen Everwin Tech Co., Ltd.

e AN R R R PR 7

Address of factory 4F, Buliding 1, No.1 Lianwei Street, South Dalang Road, Longhua

T dhdk Office, Longhua New District, Shenzhen
EYNTT A X e A RIR TSR AT 1 5 1 MR 4 4%

Name of Products Rechargeable Li-polymer battery

7% il 44 B ] 76 B A TR A L

Model/type reference LP621230

Be

Trade Mark

RiE )

Tested according to Ml 4fE:

Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Test and Criteria, PART Il
section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition (ST/SG/AC.10/11/Rev.6).
B (ETFaKEERNENSE, RILFRETM), B=80, 383 WEEMMERTHRILEXR, $
FSEITHR (ST/SG/AC.10/11/Rev.6)

Tests performed HIRITH

Test T.1; Altitude simulation R4 T.1: I Test T.5: External short circuit 3% T.5: AT

Test T.2: Thermal Test 36 T.2: RAERE Test T.6: Crush iRl& T.6: #F/E
Test T.3: Vibration %% T.3: #&kzh Test T.7: Overcharge W3 T.7: WERHE
Test T.4: Shock R4 T.4: rhif Test T.8: Forced discharge i T.8: &l

Test Conclusion X445 16

The Rechargeable Li-polymer battery submitted by Shenzhen Everwin Tech Co., Ltd. is tested
according to the Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Test and
Criteria, PART IlI, section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition
(ST/SG/AC.10/11/Rev.6).

Test results: PASS

BRI T R CR R A R A AR M R AR Y Bt iR RS E (T RERpEHRENF, R
BRFAETMY, S=Hs, 383 WELBMERTRLER, BT (ST/SG/AC.10/11/Rev.6)i (Tl
o

WRER: &8

Tested by: Reviewed by: Z /
ERA: ?é ?Z)Z]HF FHA: %jé@)(
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General product information 3 F 7 fh {5 &

Nominal Voltage Rated Capacit

sl ¢ 3.7V g;tﬁﬁ - e 170mAh (0.629Wh)

Standard Charging Max. Continuous

Current 34mA Charging Current 85mA

Pt 7E H B B oK 70 HL EB AR

Limited Charging

Voltage 4.2V ;;;gi\t/;t?e 3.0V

7o BRI .

Standard Continuous Max. Continuous

Discharge Current 34mA Discharge Current 85mA

P RS E LA B KT HS HLA

Number of cells Single cell Rated Capacity of Cell 170mAh

e L A LR FLE A E 2 B

Cell's Max. Continuous , . .
. Appearance Silvery and Prismatic

Discharge Current 85mA e BRT. B

e R AT EEL U

Classification Small Lithium ion Cells Size (TxWxL) 8 ARA N3 D

%51 /NS B T EL R

F)ate of receipt of test Gompletion Date

item 2017-12-15 ¢. 2018-01-03

U E T

ﬁemarks & E A

Batteries of A1#-A10# are fully charged at first cycle;

Component cells of A11#-A15# at 50% charged of the design rated capacity at first cycle;
Batteries of A16#-A19# are fully charged at first cycle;

Batteries of A20#-A23# are fully charged after 50 cycles;

Component cells of A24#-A33# are fully discharged at first cycle;

Component cells of A34#-A43# are fully discharged after 50 cycles;

Test environment condition: Room temperature: 15-25°C; Room humidity: 40-70%
it AT#-A1089 8 IRFE R AR :

TO A Bt RS A11#-A15# 09 T IRIEHF 50%7E BEARAS

Hit A16#-A198A B TRABER T FL AR

Hith A20#-A23#7 50 MBI R ERE:

TOAF RS A24#-A33# Y IRTEHA ST R THURARES:

T s A34#-A43# K 50 MMEH G TSRS

R &M FIWEE: 15-25°C: FHEE: 40-70%

Summaries of testing 4 2
Each battery type is subjected to tests T.1to T.8. Tests T.1 to T.5 are conducted in sequence on the same
battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be conducted
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using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.
S — R g B R AT TAET 8T . A SR R #EAE R A — 4L v T T ET5HRI. T.6
FOT S0 Ro4d P ok 3 MRS I st o T7ROIRIE AT LA P 26 B AE T ET.5 0050 o A RO R RIR e v it
17, DMEMLR BT EREF L R B L.
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M;-M)/M;x100
ATELFRERS, THUT AR

m%?ﬁ%(oﬁ)=(M1-Mz)IM1x100
Where M, is the mass before the test and M; is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

ek, M, 2RI T B B, MRk 0 5 O B« 0 SR AR K T TR B BB AL, Ry “ R BARR”

Mass M of cell or battery Mass loss limit

e 75 B L b 1 R A JR AR KPR E
M<1g 0.5%
1g<=M=<75g 0.2%
M>75g 0.1%

In tests T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

ATAETAMRIE S, HILFHEEER. T, Tk, THEMTEX, FASMREQBERRE
T B e IR R /N F AR AT IX — B AT A R H90%

Test equipments A&l & %

N170 Battery test system eihfGHl H 5t

N171 Electronic balance 7 K*F

N172 Low pressure chamber i i34

NO77 Programmable Temperature & Humidity Controller aREAERERAE
N173 Vibration test system #zzhillif &4

N174 Hydraulic Hoist Vertical Shock System % & H i &4t
N175 Short circuit tester 2 %l 4/l

N177 Explosion-proof chamber Bfi#4E

N178 DC Source ELiit IR

N180 Digital multimeter =077 %%

N185 uR1000 recorder uR1000 igF{X

N179 Battery crush and acupuncture tester HLit# & R iRE L
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Pretreatment
FrAbER
A
Marking
FRIRFE S
A4
A Y A
Samples of A1#-A10# Samples of A11#-A15# Samples of A16#-A23# Samples of A24#-A43#
A1TH-A10#EE S AT1#-A15#EE T A16H#-23#F fh A24#-AAHEE
Altitude simulation
o FEASA
A
Thermal test
iR
A X N A
Vibration Crush Overcharge Forced discharge
RN /7 RS i ) JEC e
A
Shock
i
A
External short circuit
Ah A B
4 4 X
X\
Finished test < y
SE A
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Photos of sample # 5 M8 A
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Photos of sample #f  F
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Photos of sample # & A
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Photos of sample # & #H
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Test results MR 45
Test T.1: Altitude simulation RIT.1: FEBEHL

Test method i 75 %

Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20  5°C).
R B e BRI 5% F ST 11.6 kPafiFF SEIRE (20£5°C) T EDE/NH

Requirement Zsk

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

BB, TS, Td. THAEMTEAX, 3 HAFANAL B 7E R I TR RS B E AN T AR AT I —
IS HL R H990%

Test Data showed in table below JMREHE WL T %

Prior to test IRIGHT | After test I /G Voltage after
—— Mass tesrt/ voltage
St No. Mass | Voltage Mass | Voltage loss prior to test | Results
. s R A LK 5 BE | PR (%) A
HR iy \
(@) V) ) V) % (%) | WIE I/
BB A R
PASS
Al# 3.6191 4.17 3.6191 4.17 0.00 100.0 B
PASS
A2# 3.6626 417 3.6626 417 0.00 100.0 e
=
PASS
A3# 3.6047 416 3.6047 416 0.00 100.0 .
=
PASS
Ad# 3.6365 416 3.6365 4.16 0.00 100.0 5
Fully ch PASS
ulycharged | .oy | 36092 | 417 | 36082 | 417 | 0.00 100.0
at first cycle S
B AT R PASS
e AB# 3.5944 417 3.5944 4.17 0.00 100.0 i
1LY =
PASS
AT# 3.6509 417 3.6509 417 0.00 100.0 -
PASS
AB# 3.6422 4.16 3.6422 4.16 0.00 100.0 i
=
PASS
AS# 3.6717 4.15 3.6717 4.15 0.00 100.0 -
=
PASS
A10# | 3.6382 416 3.6382 4.16 0.00 100.0 =
(=]
Notes VEFE:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
Shenzhen NTEK Testing Technology Co., Ltd. Page 10 of 18
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MR, BitkER. £, ®KFEE. REROKEX.
Room temperature IR E: 24.4°C

Test T.2: Thermal test RKT.2: BERE

Test method MR i

Batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for
at least six hours at a test temperature equal to -40 + 2°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test batteries
are to be stored for 24 hours at ambient temperature (20 + 5°C).

B i B IR I IR B & T 72 £ 2°CH &1 F AR I E 6/, EEEAERREEST40L2°CHEN THFRELS
AN o AR BRI T RE 2 IF) ) SN R (DB J9 304> B o MERRFF B RLEAT, BESERUI0IK, K A WY T
PR E (20 5°C) T /724N

Requirement 3K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

HABTCISIR . Tl. oMk, TREMTEEX, A8 R Rb7ERRE OB ESNT RERTE—
RIS AT HLEAI90%

Test Data showed in table below il £ WL T %

Prior to test RI&HT | After test /5 Voltage after
Mass | test/ voltage
State of .
e No. Mass Voltage Mass Voltage loss prior to test Results
sk ;tx we | mE | wF | RE | wE | BER| (% T
AR N
(9) V) (9) (V) % (%) | W) R/
B AT LR
PASS
Al# 3.6191 4 .17 3.6165 414 0.072 99.28 par
=
PASS
A2# 3.6626 417 3.6599 413 0.074 99.04 o
=
PASS
A3# 3.6047 416 3.6024 413 0.064 99.28 s
=
Fully charged PASS
ullycharged | . | 36365 | 416 | 36340 | 413 | 0.069 | 99.28
at first cycle G
B VRAEF G AR PASS
AR s A5# 3.6092 417 3.6065 414 0.075 99.28
5 &
PASS
AB# 3.5944 417 3.5919 414 0.070 99.28 o
j=]
PASS
AT# 3.6509 417 3.6482 413 0.074 99.04 o
(=]
PASS
AB# 3.6422 416 3.6398 413 0.066 99.28 -
=
Shenzhen NTEK Testing Technology Co., Ltd. Page 11 of 18
Tel: +86-755-61156588  Fax: +86-755-6115 6599 %117 $£18 |

http://www.ntek.org.cn



m 45 4% S /Report Ref. No.: NTEK-2018DC0608006S

PASS

AS# 3.6717 4.15 3.6690 412 0.074 99.28 o
=

PASS

A10# | 3.6382 4.16 3.6355 413 0.074 99.28 e

Notes VEF:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MG, mibkBR. RS, KK, RERREX.

Room temperature 5 fE: 24.2°C

Test T.3: Vibration RIT.3: #K3h

Test method iR 75 i%

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz.

Wit EE TR S S, EAMRERAEET, JFREm b EReD. JR3IRR EZBY, X FAAREAN A TE
7 Hz#1200 Hz 2 18], BEZFI7 Hz, 1RIEHEE916%. X YR EIT AR AR = AN AR T LY Bt 2 2 0T (L
— R EEBATI20K, SRR3R MRS AL A S iR E .

SEEETHIT R T HzFFEE, (R4 g Mot BE, ELEISRERIAF18 Hz. SAJE KRR (RFF7E0.8mm (R
1.6mm) 5 FER S A 0 Bk B8 g, (EEL950 Hz) o KW NSl BE AR IF4E8 gn L ZUSTR N 21200
Hz.

Requirement ZE:3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

ML FITCER. TS, A, TEREMERA, #ESMREaEARE I FF G B A N F AR BT —
RIS AT B EAI90% -

Test Data showed in table below HlE#E I T 3%

Prior to test IRIGHT | After test W4 /E Voltage after
Mass | test/ voltage
State of i es_ A5
o No. Mass Voltage Mass Voltage loss prior to test | Results
e | % | ME | mE | WE | =K \EES O 4
[t] IO "
: @ V) (@) V) |k ) | REELE
REFBE
Fully charged Al# 3.6165 414 3.6165 414 0.00 100.0 PASS
Shenzhen NTEK Testing Technology Co., Ltd. Page 12 of 18
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at first cycle ki
B RIE R AR PASS
& A2# 3.6599 413 3.6599 413 0.00 100.0 2k
PASS
A3 3.6024 413 3.6024 413 0.00 100.0 ok
=
PASS
Ad# 3.6340 413 3.6340 413 0.00 100.0 "
&1
PASS
AS5# 3.6065 4.14 3.6065 414 0.00 100.0 o
(=]
PASS
AB# 3.5919 414 3.5919 414 0.00 100.0 o
[=]
PASS
AT# 3.6482 413 3.6482 413 0.00 100.0 -
=
PASS
AB# 3.6398 413 3.6398 413 0.00 100.0 o
=]
PASS
AS# 3.6690 412 3.6690 412 0.00 100.0 o
=
PASS
A10# | 3.6355 413 3.6355 413 0.00 100.0 o
=
Notes JEH:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WA, musRBR. RS, REEE. RBERMREX.
Room temperature ¥ EiiiJi: 23.4°C

Test T.4: Shock R4 T.4: M

Test method ik 771k

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting surfaces
of each test battery. Each battery is subjected to a half-sine shock of peak acceleration of 150 g, and pulse
duration of 6 milliseconds. Each battery is subjected to three shocks in the positive direction followed by three
shocks in the negative direction of three mutually perpendicular mounting positions of the battery for a total of
18 shocks.

R BRI R EEERREE b, e aE e MR RiEAMATA ZEE. S0 RS2 ENEE
150 gnAN Rk IFLEN (A6 msh e EsLik . B4 BIAIE =AEAREE K EELth 22 3 7 (v ) IE U7 [ 2 R = IR
&, BEERFALZRZ0ME, BIEZ18KMT-

Requirement Z 3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

BWMATIER. TS, LAk, TREMTEA, #EE M RBBEBERRENFREERNTHERTE—
IR AT ERI90%.

Shenzhen NTEK Testing Technology Co., Ltd. Page 13 of 18
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Test Data showed in table below X EEE LT %=

Prior to test iXMRT | After test 4 /5 Voltage after
M test/ volt
ot ass | tes voltage
. No. Mass Voltage Mass Voltage loss prior to test | Results
S | @ | mR | wE | mE | eE |EER) (0 fR
HA TEN
: ) V) © V) | %k (%) | REERE
HIG AT E
PASS
Al# 3.6165 414 3.6165 414 0.00 100.0 e
=
PASS
A2# 3.6599 413 3.6599 413 0.00 100.0 o
=
PASS
A3# 3.6024 413 3.6024 413 0.00 100.0 .
=
PASS
Ad# 3.6340 413 3.6340 413 0.00 100.0 e
Fully charged PASS
ullycharged | oy | 36065 | 414 | 36065 | 4.14 | 000 100.0
at first cycle a
B R IEH i R PASS
" i 4 AB# 3.5919 414 3.5919 414 0.00 100.0
4 X
PASS
AT# 3.6482 413 3.6482 413 0.00 100.0 5
=
PASS
AB# 3.6398 413 3.6398 413 0.00 100.0 o
=
PASS
AS# 3.6690 412 3.6690 412 0.00 100.0 %
=1
PASS
A10# | 3.6355 413 3.6355 413 0.00 100.0 e
=
Notes 1%

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRS, MMRER. RS, R\E. RERMAREX.
Room temperature MR E: 24.3°C

Test T.5: External short circuit KR T.5: JMEER

Test method Wl 77i%

Batteries to be tested are heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design
of the battery and is assessed and documented. Then the battery at 57 + 4 °C is subjected to one short circuit
condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the battery external case temperature has
returned to 57 £ 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

Shenzhen NTEK Testing Technology Co., Ltd. Page 14 of 18
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R B B Se R AT — B R A, AEEATIST £ 4 CCHAEHARMRFEHIEELLST 4 °Co Z AN AT ()
i T R e ] R A B e T i R e B RN B, 3 IR A0 DA BB SUARE . SRR HR7ES7 + 4 °CHIZ
1T A& Z— MRS RN T 0.1 QR A B & o

AR B e A R B AR E E5T7 £ 4 *CEBRFED1N,

T A HD B B AT IEST + 4 CCHISRBIEE T .

Requirement sk

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after test.

Mt B R R AR 170°C, 3 ELZERIAR R RiRIGE6/N P TR . R, TTEK.

Test data showed in table below X% W T &

State of samples No. Maximum outer casing temperature Resulis
ER TR WS B bR RS (°C) R
Al# 58.2 PASS &%
A2# 59.4 PASS &#&
A3# 58.8 PASS &k
Add# 58.7 PASS &1
Fully charged at first cycle AS# 58.3 PASS i
B RAEHH AR As# 58.4 PASS &f&
AT# 58.9 PASS &%
A8# 58.0 PASS &1
AS# 58.2 PASS &%
A10# 58.1 PASS &%
Notes R

There is no disassembly, no rupture and no fire during the test and within six hours after test.
B ZEMR PR RS 6 AN PO RRE . KRB, i
Room temperature ¥ il & 23.4°C

Test T.6: Crush RKT.6: HE

Test method T3 ¥
A component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of

approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.

(a) The applied force reaches 13 kN £ 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed
by at least 50% of its original thickness, the pressure is released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied

Shenzhen NTEK Testing Technology Co., Ltd. Page 150f 18
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perpendicular to the longitudinal axis.

Each component cell is to be subjected to one crush only. The test sample is observed for a further 6 h. The
test is conducted using component cells that have not previously been subjected to other tests.

Yo T SRR FEZ ASE, FEAEBHMA, E5— M E LIEE RN 1.6 cmis. HFERFLE
#AT, HEHRUT=MERZL—:

(a) Tt om0 fy ik ] 13 kKN + 0.78 kN:

(b) ISR LR TR ZE D> 100mV: &

(c) AL R G JF RER 50%EES .

—EEBIBAE A, BIE TR 100mV RES, s EDKFERR 50%, BIARRED.

BT SR B S AR T RE . s R s, FUEISE A KR T, B ab,
A2 T & E T i S MM T\ L.

ARRETO M B S U — IR R R . RAEITAE SIS 6 /N . IRBG U A 2 Al AR A At 1B A 7T L
i

Requirement %3k

Component cells meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly and no fire during the test and within six hours after the test.

Tef B S AN IR BRI 170°C, 3 ELAEREE A T BRI SF6 /N TR, B K.

Test data showed in table below M ¥E BT 3%

State of samples No. Maximum outer casing temperature Results
B RARAS s B R RS IEE (°C) g iR
50% charged of the AT# 46.5 PASS &k
design rated capacity A12# 54.0 PASS &%
at first cycle A13# 447 PASS &%
HUAEER 50% 75 BLAR Al4# 63.8 PASS &t
& A15# 53.0 PASS &4
Notes %

There is no disassembly, no rupture and no fire during the test and within six hours after test.
BV ZE TR AN RS 6 /N PORABE . R K.
Room temperature PSR 22.7°C

Test T.7: Overcharge A% T.7: LHEREH

Test method i 77 %

The charge current is twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test is as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test is the lesser of two times the maximum charge voltage of the battery or 22V.

Tests are to be conducted at ambient temperature. The duration of the test is 24 hours.

75 L LT A P R A R AR TS R R B A . BRI BRI

(a) 513 T TR L 75 F B TR A T 18V, R B B/ FLS A P b 4 B K 7 e IR Y P A B 22K o R Y

BANE.
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RIS FE R A TRET . WRBQRT A 924/
Requirement E3k

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven days
after the test.

FE I ZE R P ANRI T TR A ERR A, LK.

Test data showed in table below Ul HHE 1L T &

Overcharge current iT 78 B BLI(MA) ..ot | 2X85=170mA
Overcharge voltage id 76 L L FE(VAC) ..ol | 2X4.2=8.4V
Duration of the test if 7 i 42 i @] (hours) .................. | 24 hours
State of samples No. Results
B iR TR G55
A16# PASS &1#&
Fully charged at first cycle A1T7# PASS &%
B IRPEH AR A18# PASS &%
A19#% PASS &%
A20# PASS &1&
Fully charged after fifty cycles A21# PASS &1
50 KA i RN AR A22# PASS &%
A23# PASS &1
Notes VEFE:

There is no disassembly and no fire during the test and within seven days after the test.
F B FIRSE 7 R AR, R K.
Room temperature M55 A 24.0°C

Test T.8: Forced discharge R4 T.8: &Ml H

Test method ik /733

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

AT A TERR IR TS 12V ELI e o U o T R A PO 5 3 PR 8 7 A R A P L R AR T R
.

T M B — A5 24/ B B R 7 8 A BB DA VA B A/ MU BCR B . SR ] (A h) SF
T RS AR E B PR LRI A AT R I (AL A,

Requirement 2K

Component cells meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

T i E RS AR IR fF 7 R MR, TR,
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Test data showed in table below Ml E BT *&

Initial current FJEABLIA(MA) ...cooevrrerrriecriescrceeenens s | 85MA
Supply voltage R4 BLENVIC) ..ccovvvvniricrieennt | 12VdC
Time interval iR B/ (MinUtes) ........ccoovvvviiinnnns © | 120 Minutes
State of samples No. Results
iR IS RS
A24# PASS &%
A25# PASS &1
A26# PASS &%
A27# PASS &
Fully discharged at first cycle A28# PASS &
B IRTER 58 SRR A29# PASS &%
A30# PASS &%
A31# PASS &
A32i# PASS &%
A33# PASS &1
A34# PASS &%
A35# PASS ##%
A36# PASS &%
A3T# PASS &%
Fully discharged after fifty cycles A38#H PASS &%
50 MEH A 7 & T RS A39# PASS &%
A40# PASS &%
Ad1# PASS &#&
A42# PASS &%
A43# PASS &%
Notes VEF:

There is no disassembly and no fire during the test and within seven days after the test.
FolF SRR R ARG 7 RARMEE, REK.
Room temperature ¥ f&: 24.0°C

*xxx*End of Test Report ﬁmﬁ%%;ﬁ*******
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Important
EEFH

1. The test report is invalid without the official stamp of NTEK and Paging seal of NTEK.
FREPEFLFNE, WHAELHN

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
RGANTBHEE, AMEHIBEFRERED.

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing
engineer.
FREPEMAEN. FEA. RERAELTEHA.

4. The report is invalid when anything of following happens - illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
FEREAL, EHl. BH. B, . BCMET R R IR PR

5. Objections to the test report must be submitted to NTEK within 15 days.
SRS BEE R RTREREZ HRI1SRAAA LT RE.

6. The test report is valid for the tested samples only.
AR 3 AU T A A

7. The Chinese contents in this report are only for reference.
A R P AAE RS,

FYITH AR AT IR A F
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